SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G
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Ref Level 10.00 d8m
Count 100/100

Offset 16.57 d&

Mode Sweep
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Spectrum Emission Mask

Standard: None

RBW 500.000 kHz ‘

Peak Power -8.72 dBm
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-100.000 MHz -67.800 MHz 500.000 kHz 6.35661 GHz -59.20 dBm -50.49 dB -10.49 dB
-67.800 MHz -45,200 MHz | 500.000 kHz 6.37721 GHz -59.45 dBm | -50.74 dB -10.74 dB |
-45,200 MHz -23.600 MHz 500.000 kHz 6.42139 GHz -44.75 dBm -36.04 dB -16.03 dB
-23.600 MHz | -22.600 MHz | 500.000 kHz 6.42141 GHz -45.07 dBm |
22.600 MHz 23,600 MHz S00.! kHz 6.46859 GHz 3.78 dBm |
23,600 MHz 45,200 MHz 500.000 kHz 6.46861 GHz -43.63 dBm ! |
45.200 MHz 67.800 MHz 500.000 kHz 6.51279 GHz -59.33 dBm -50.61dB | -10.62 dB |
67.800 MHz 100.000 MHz 500.000 kHz 6.51615 GHz -58.96 dBm -50.24 d8 -10.24 dB |
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Spectrum I

Ref Level 10.00 d8m
Count 100/100

Offset 16.58 d&

Mode Sweep

@ 1Rm View
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Spectrum Emission Mask Standard: None |
Peak Power -6.92 dBm RBW 500.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
[ -100.000 MHz ___ -68.160 MHz | 500.000 kHz 6.37635 GHz _ 58.82dBm | -51.91dB | -11.01dB
-68.160 MHz -45.440 MHz | 500.000 kHz 6.37687 GHz -59.02 dBm | -52.10 d8 -12.12.d8 |
-45.440 MHz -23,720 MHz | 500.000 kHz 642119 GHz -42.76 dBm -35.84 dB -15.81 dB
-23.720MHz | -22.720 MHz | 500.000 kHz 6.42129 GHz -42.80 dBm -16.08dB |
22.720 MHz 23,720 MHz | 500.000 kHz 6.46871 GHz -42.64 dBm -15.92.dB |
23.720 MHz 45,440 MHz | 500.000 kHz 6.46877 GHz -42.56 dBm -15.63 dB |
45.440 MHz 68.160 MHz | 500.000 kHz | 6.51203 GHz -58.87 dBm g |
68.160 MHz 100,000 MHz | 500.000 kHz 6.51845 GHz -58.84 dBm . B |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G

11BE4AOMIMO_Ant1_6485

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.41 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBf=2¢
-10 dBém j ]‘
-20 dei T i\
-30 d8 J
|~ ~
-40d
= _,_,-/ \h-s
-70 dB
-80 d
CF 6.485 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -8.85dBm RBW 500.000 kHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
~100.000 MHz ~68.040 MHz | 500.000 kHz 6.41385 GHz 59.62 dBm ~50.78 dB ~10.78 dB
-68.040 MHz -45.360 MHz | 500.000 kHz 6.41713 GHz -59.73 dBm | -50.88 dB -10.97 dB |
-45,360 MHz -23.680 MHz | 500.000 kHz 6.46129 GHz -45.37 dém -36.52 d& -16.51 dB
-23.680 MHz | -22.680 MHz | 500.000 kHz 6.46133 GHz_ -45.43 dBm |
22.680 MHz 23.680 MHz | 500. kHz 6.50867 GHz .39 dem |
23.680 MHz 45,360 MHz | S00.000 kHz 6.50873 GHz -43.84 dBm 2 |
45.360 MHz 68.040 MHz | 500.000 kHz 6.55297 GHz -59.52 dBm -50.67 dB | -10.71d8 |
68.040 MHz 100,000 MHz | 500.000 kHz 6.57505 GHz -59.23 dBm -50.38 dB -10.38 dB |
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Spectrum I
Ref Level 10.00 dBm Offset 16.34 dB Mode Sweep
Count 100/100
@ 1Rm View
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Spectrum Emission Mask Standard: None |
Peak Power -6.66 dBm RBW 500.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
[ -100.000 MHz ___ -66.060 MHz | 500.000 kHz 6.41777 GHz S8.88dBm | -52.00dB | -12.22dB
-66.960 MHz -44.640 MHz | 500.000 kHz 6.41809 GHz -59.13 dBm | -52.46 dB -12.49.dB |
-44.640 MHz -23.320 MHz | 500.000 kHz 6.46165 GHz -41.87 dBm -35.21 dB -15.20 dB
| -23.320 MHz | 320 MHz | 500.000 kHz 6.46169 GHz -42.04 dBm -35.38 dB. -15.58dB |
22,320 MHz 23,320 MHz | 500.000 kHz 6.50831 GHz -40.75 dBm -34.09 dB -14.29.dB |
23.320 MHz 44,640 MHz | 500.000 kHz 6.50833 GHz -40.54 dBm -33.87 d& -13.87 dB |
44.640 MHz 66.960 MHz | 500.000 kHz | 6.55189 GHz -59.30 dBm -52.64 dB |
66.960 MHz 100,000 MHz | 500.000 kHz 6.55841 GHz -58.96 dBm 2.30 dB # |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G

11BE4AOMIMO_Ant1_6525

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.53 dB Mode Sweep
Count 100/100
@ 1Rm View
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Spectrum Emission Mask Standard: None |
Peak Power -8.36 dBm RBW 500.000 kHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-100.000 MHz -67.800 MHz | 500.000 kHz 6.43017 GHz -58.84 dBm -50.48 dB -10.48 dB
-67.800 MHz -45,200 MHz | 500.000 kHz 6.45727 GHz -59.12 dBm | -50.75 dB -10.79 dB |
-45.200 MHz -23.600 MHz | 500.000 kHz 6.50129 GHz -44.31 dBm -35.94 de -15.90 dB
-23.600 MHz | -22.600 MHz | 500.000 kHz 6.50141 GHz_ -44.14 dBm -35.78 dB |
22.600 MHz 23.600 MHz | 500. kHz 6.54859 GHz -43.72 dBm .36 dB |
23.600 MHz 45,200 MHz | 500.000 kHz 6.54861 GHz -43.86 dBm -35.49 d& |
45.200 MHz 67.800 MHz | 500.000 kHz 6.59265 GHz -58.75 dBm -50.38dB | |
67.800 MHz 100,000 MHz | 500.000 kHz 6.60863 GHz -58.25 dBm -49.89 dB |
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Spectrum I
Ref Level 10.00 dBm Offset 16.46 dB Mode Sweep
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Spectrum Emission Mask Standard: None |
Peak Power -5.99 dBm RBW 500.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
[ -100.000 MHz ___ -67.320 MHz | 500.000 kHz 6.42995 GHz 58.10dBm | -52.00dB | -12.20dB
-67.320 MHz -44.880 MHz | 500.000 kHz 6.45773 GHz -58.33 dBm | -52.34 dB -12.37 dB |
-44.880 MHz -23.440 MHz | 500.000 kHz 6.50151 GHz -41.54 dBm -35.55 dB -15.53 dB
-23.440 MHz | -22.440 MHz | 500.000 kHz 6.50157 GHz -41.42 dBm -35.43 dB -15.63dB |
22.440 MHz 23,440 MHz | 500.000 kHz 6.54843 GHz -40.73 dBm -34.74 dB -14.94 dB |
23.440 MHz 44,880 MHz | S00.000 kHz 6.54853 GHz -40.61 dBm -34.62 d& -14.58 dB |
44.880 MHz 67.320 MHz | 500.000 kHz | 6.59223 GHz -58.04 dBm -52.05 dB |
67.320 MHz 100,000 MHz | 500.000 kHz 6.59527 GHz -57.83 dBm 1.84 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G

11BE4AOMIMO_Ant1_6565
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Ref Level 10.00 d8m
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Mode Sweep
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CF 6.565 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask
Peak Power

-8.48 dBm

Standard: None

RBW 500.000 kHz ‘

Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit

~100.000 MHz | -67.440 MHz | 500.000 KHz 5.40251 GHz ~59.00 dBm 50.52d8 105248
-67.440 MHz -44.960 MHz | 500.000 kHz 6.49765 GHz -59.15 dBm | -50.67 dB -10.72.dB |

-44,960 MHz -23.480 MHz 500.000 kHz 6.54149 GHz -44.28 dBm -35.80 dB -15.79 dB
23.480MHz | -22.480 MHz | 500.000 kHz 654153 GHz | -44.22 dam 1
480 MHz 23,480 MHz S00.! kHz 6.58847 GHz -43.81 dBm |
23,480 MHz 44,960 MHz 500.000 kHz 6.58849 GHz -43.84 dBm B |
44.960 MHz 67.440 MHz 500.000 kHz 6.63241 GHz -58.92 dBm -50.44 dB | -10.46 dB |
67.440 MHz 100.000 MHz 500.000 kHz 6.65587 GHz -58.69 dBm -50.21 d8 -10.21dB |
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Spectrum I

Count 100/100

Ref Level 10.00 d8m

Offset 16.13 d&

Mode Sweep

@ 1Rm View
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-100.000 MHz
-66.840 MHz
-44.560 MHz

.280 MHz

23,280 MHz
44.560 MHz
66.840 MHz

| 22,280 MHz |

Spectrum Emission Mask
Peak Power

Range Low Range Up

-6.10 dBm

Standard: None

RBW 500.000 kHz

| RBW | Frequency | Power Abs Power Rel ALimit

~66.840 MHz | 500.000 kHz 6.49807 GHz | -50.15dBm | -53.05d8 __ -13.050B |
-44.560 MHz 500.000 kHz 6.49827 GHz -59.37 dBm | -53.27 dB -13.33d8 |

-23.280 MHz | 500.000 kHz 6.54171 GHz -41.44 dBm -35.34 d8 -15.34 dB
280 MHz | 500,000 kHz 6.54173 GHz 4161 dBm 35.51d8 15.71d8 |
23,280 MHz 500.000 kHz 6.58827 GHz -40.85 dBm -34.75dB -14.95dB |
44,560 MHz 500.000 kHz 6.58829 GHz -40.50 dBm -34.40 dB -14.40 dB |
66.840 MHz | 500.000 kHz | 6.63175 GHz -59.19 dBm -53.09 d& |
100,000 MHz 500.000 kHz 6.63443 GHz -58.89 dBm 2.79 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G

11BE4AOMIMO_Ant1_6685

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.49 dB Mode Sweep
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@ 1Rm View
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Spectrum Emission Mask Standard: None |
Peak Power -8.39 dBm RBW 500.000 kHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
~100.000 MHz ~68.520 MHz | 500.000 kKHz 6.61303 GHz 58.78 dBm ~50.39 dB ~10.39 dB
-68.520 MHz -45.680 MHz | 500.000 kHz 6.61663 GHz -59.18 dBm | -50.79 dB -10.87 dB |
-45.680 MHz -23.840 MHz | 500.000 kHz 6.66113 GHz -44.56 dBm -36.17 d& -16.15 dB
-23.840MHz | -22.840 MHz | 500.000 kHz 6.66117 GHz_ -45.05 dBm |
22,840 MHz 23.840 MHz | 500. kHz 6.70883 GHz .86 dBm |
23.840 MHz 45,680 MHz | S00.000 kHz 6.70897 GHz -44.95 dBm B |
45.680 MHz 68.520 MHz | 500.000 kHz 6.75341 GHz -59.05 dBm -50.65 dB | -10.71d8 |
68.520 MHz 100,000 MHz | 500.000 kHz 6.78463 GHz -58.79 dBm -50.40 dB -10.40 dB |
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Spectrum I
Ref Level 10.00 dBm Offset 16.39 dB Mode Sweep
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@ 1Rm View
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Spectrum Emission Mask Standard: None |
Peak Power -6.38 dBm RBW 500.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
[ -100.000 MHz ___ -66.120 MHz | 500.000 kHz 6.61071 GHz S8.44dBm | -52.06dB | -12.06dB
-66.120 MHz -44.080 MHz | 500.000 kHz 6.61917 GHz -58.53 dBm | -52.15 dB -12.30 dB |
-44.080 MHz -23.040 MHz | 500.000 kHz 6.66189 GHz -41.07 dBm -34.69 dB -14.66 dB
-23.040 MHz | -22.040 MHz | 500.000 kHz 6.66197 GHz -41.11 dBm -34.72dB -14.92dp |
22.040 MHz 23,040 MHz | 500.000 kHz 6.70803 GHz -40.27 dBm -33.89 dB -14.09.dB |
23.040 MHz 44,080 MHz | S00.000 kHz 6.70815 GHz -40.33 dBm -33.94 d& -13.90 dB |
44.080 MHz 66.120 MHz | 500.000 kHz | 6.75071 GHz -58.54 dBm -52.16 dB |
66.120 MHz 100,000 MHz | 500.000 kHz 6.77465 GHz -58.43 dBm 2.05 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G

11BE4AOMIMO_Ant1_6845

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.50 dB Mode Sweep
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@ 1Rm View
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Spectrum Emission Mask Standard: None |
Peak Power -8.31dBm RBW 500.000 kHz
Range Low Range Up | RBW | Frequency Power Abs Power Rel ALimit
-100.000 MHz ~68.040 MHz | 500.000 kHz 6.77437 GHz -58.00 dBm ~49.78 dB 0.78.dB
-68.040 MHz -45.360 MHz | 500.000 kHz 6.77701 GHz -58.23 dBm | -49.92 dB -9.94dB |
-45,360 MHz -23.680 MHz | 500.000 kHz 6.82129 GHz -44.13 dBm -35.81 d& -15.80 dB
-23.680 MHz | -22.680 MHz | 500.000 kHz 6.82133 GHz_ -44.39 dBm |
22.680 MHz 23.680 MHz | 500. kHz 6.86867 GHz -43.30 dBm |
23.680 MHz 45,360 MHz | S00.000 kHz 6.86877 GHz -43.19 dBm |
45.360 MHz 68.040 MHz | 500.000 kHz 6.91289 GHz -57.82 dBm | |
68.040 MHz 100,000 MHz | 500.000 kHz 6.92651 GHz -57.69 dBm -49.37 dB |
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Ref Level 10.00 d8m
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Offset 16.41 d&

Mode Sweep
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10001 pts

Span 200.0 MHz

Spectrum Emission Mask

Standard: None

RBW 500.000 kHz ‘

Peak Power -6.67 dBm
Range Low Range Up | RBW | Frequency Power Abs Power Rel ALimit
[ -100.000 MHz | -66.960 MHZ | 500.000 kHz 6.77550 GHz | -58.32dem | -51.6508  -11.650B
-66.960 MHz -44.640 MHz 500.000 kHz 6.77811 GHz -58.32 dBm | -51.65 dB -11.69d8 |
-44.640 MHz -23.320 MHz | 500.000 kHz 6.82167 GHz -42.17 dém -35.50 d& -15.49 dB
| 23.320MHz | -22.320 MHz | 500.000 kHz 6.82160 GHz -42.32 dBm 35.65d8 1585 d8 |
22,320 MHz 23,320 MHz 500.000 kHz 6.86831 GHz -40.98 dBm -34.31dB -1451dB |
23.320 MHz 44,640 MHz 500.000 kHz 6.86841 GHz -40.77 dBm -34.10 dB -14.07 dB |
44.640 MHz 66.960 MHz | 500.000 kHz | 6.91175 GHz -58.04 dBm -51.37 dB |
66.960 MHz 100.000 MHz 500.000 kHz 6.9140S GHz -58.10 dBm 1.43 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G

11BE4AOMIMO_Ant1_6885

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.48 dB Mode Sweep
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Spectrum Emission Mask Standard: None |
Peak Power -8.26 dBm RBW 500.000 kHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
~100.000 MHz ~68.280 MHz | 500.000 kHz 6.80445 GHz -58.68 dBm -50.62 dB ~10.62 dB_
-68.280 MHz -45.520 MHz | 500.000 kHz 6.81673 GHz -59.24 dBm | -50.98 dB -10.98 dB |
-45.520 MHz -23,760 MHz | 500.000 kHz 6.86123 GHz -44.75 dém -36.49 de -16.48 dB
-23.760MHz | -22.760 MHz | 500.000 kHz 6.86125 GHz_ -44.94 dBm |
760 MHz 23.760 MHz | 5S00. kHz 6.90875 GHz .46 dem |
23.760 MHz 45.520 MHz | 500.000 kHz 6.90887 GHz -43.26 dBm 2 |
45.520 MHz 68.280 MHz | 500.000 kHz 6.95301 GHz -58.74 dBm -50.47 dB | -10.61d8 |
68.280 MHz 100,000 MHz | 500.000 kHz 6.95631 GHz -58.60 dBm -50.34 dB -10.34 dB |
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Spectrum I
Ref Level 10.00 dém Offset 16.30 dB Mode Sweep
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@ 1Rm View
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CF 6.885 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -6.14 dBm RBW 500.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
[ -100.000 MHz ___ -67.200 MHz | 500.000 kHz 6.81721 GHz _ 58.51dBm | -52.37dB | -12.37dB
-67.200 MHz -44.800 MHz | 500.000 kHz 6.81805 GHz -58.74 dBm | -52.60 dB -12.73d8 |
-44.800 MHz -23,400 MHz | 500.000 kHz 6.86159 GHz -42.25 dBém -36.12 dB -16.11 dB
-23.400 MHz | -22.400 MHz | 500.000 kHz 6.86161 GHz -42.43 dBm : -16.49dp |
22,400 MHz 23,400 MHz | 500.000 kHz 6.90839 GHz -40.90 dBm -14.97 dB |
23.400 MHz 44,800 MHz | S00.000 kHz 6.90843 GHz -40.78 dBm -14.63 dB |
44,800 MHz 67.200 MHz | 500.000 kHz | 6.95215 GHz -58.50 dBm ; |
67.200 MHz 100,000 MHz | 500.000 kHz 6.95451 GHz -58.36 dBm . § |
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Sporton International Inc. (KunShan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G

11BE4AOMIMO_Ant1_6925

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.55 dB Mode Sweep
Count 100/100
@ 1Rm View
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Spectrum Emission Mask Standard: None |
Peak Power -8.64 dBm RBW 500.000 kHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
~100.000 MHz ~66.960 MHz | 500.000 kHz 6.83817 GHz -58.65 dBm ~50.21 dB ~10.21dB
-66.960 MHz -44.640 MHz | 500.000 kHz 6.85809 GHz -59.16 dBm | -50.52 dB -10.55dB |
-44.640 MHz -23.320 MHz | 500.000 kHz 6.90163 GHz -43.60 dBm -34.96 dé -14.94 dB
23.320 MHz | -22.320 MHz | 500.000 kHz 6.90169 GHz -43.67 dBm 1
.320 MHz 23,320 MHz | 500.000 kHz 6.94831 GHz -43.29 dBm |
23,320 MHz 44,640 MHz | 500.000 kHz 6.94833 GHz -43.12 dBm |
44.640 MHz 66.960 MHz | 500.000 kHz 6.99177 GHz -58.76 dBm | -10.23dB |
66.960 MHz 100,000 MHz | 500.000 kHz 7.01879 GHz -60.21 dBm -51.57 dB -11.57 dB |
— r
2022 20:51:57

11BE4OMIMO_Ant2_6925

Spectrum I
Ref Level 10.00 dBm Offset 16.44 dB Mode Sweep
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Spectrum Emission Mask Standard: None |
Peak Power -6.43 dBm RBW 500.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
[ -100.000 MHz ___ -66.240 MHz | 500.000 kHz 6.85677 GHz _ 58.20dBm | -51.85dB | -11.85dB
-66.240 MHz -44.160 MHz | 500.000 kHz 6.85879 GHz -58.47 dBm | -52.04 dB -12.06 dB |
-44.160 MHz -23,080 MHz | 500.000 kHz 6.90191 GHz -41.84 dBm -35.40 dB -15.40 dB
| -23.080 MHz | 080 MHz | 500.000 kHz 6.90193 GHz -41.80 dBm -35.37 dB -15.57 dB |
22.080 MHz 23,080 MHz | 500.000 kHz 6.94807 GHz -40.71 dBm -34.28 dB -14.48dB |
23.080 MHz 44,160 MHz | S00.000 kHz 6.94809 GHz -40.60 dBm -34.17 d& -14.16 dB |
44.160 MHz 66.240 MHz | 500.000 kHz | 6.99109 GHz -58.65 dBm -52.22 dB |
66.240 MHz 100,000 MHz | 500.000 kHz 6.99191 GHz -59.98 dBm 3.55 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G

11BE4AOMIMO_Antl_6965

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.50 dB Mode Sweep
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0 dBf=2¢
-10 dBém
] |
-20 dei IJ l{
.30 dB — L
-40d
L A o \
|50 d6i —/, p—
“BUTE
-70 dB
-80 d
CF 6.965 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -8.04 dBm RBW 500.000 kHz
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
~100.000 MHz ~67.680 MHz | 500.000 kHz 6.89731 GHz 57.76 dBm ~49.72 dB 9.72dB_
-67.680 MHz -45,120 MHz | 500.000 kHz 6.89747 GHz -57.89 dBm | -49.85 dB -9.93dB |
-45.120 MHz -23.560 MHz | 500.000 kHz 6.94139 GHz -43.39 dém -35.35 dé -15.33 dB
23.560 MHz | -22.560 MHz | 500.000 kHz 6.94145 GHz -43.45 dBm 1
.560 MHz 23,560 MHz | 500.000 kHz 6.98855 GHz -43.16 dBm |
23.560 MHz 45,120 MHz | 500.000 kHz 6.98863 GHz -42.70 dBm |
45.120 MHz 67.680 MHz | 500.000 kHz 7.03265 GHz -59.62 dBm | -11.60d8 |
67.680 MHz 100,000 MHz | 500.000 kHz 7.04535 GHz -59.54 dBm -51.50 dB -11.50 dB |
Nig
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11BE4OMIMO_Ant2_6965

Spectrum I

Count 100/100

Ref Level 10.00 d8m

Offset 16.41 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBR<28:

-10 dBm
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-30 de
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<50 dBm

“E0E

-70 dBm
-80 dei

CF 6.965 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask
Peak Power

-6.65 dBm

Standard: None

RBW 500.000 kHz ‘

Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

[ -100.000 MHz | -68.160 MHZ | 500.000 kHz 6.89205 GHz | -58.03dém | -51.38dB | -11.38 B |
-68.160 MHz -45.440 MHz 500.000 kHz 6.89685 GHz -58.19 dBm | -51.54 dB -11.55d8 |
-45.440 MHz -23,720 MHz | 500.000 kHz 6.94123 GHz -43.04 dém -36.39 d& -16.37 dB
23.720MHz | -22.720 MHz | 500.000 kHz 6.94129 GHz 43.15 dBm 16,60 dB |
22.720 MHz 23,720 MHz 500.000 kHz 6.98871 GHz -42.41 dBm -15.96 dB |
23.720 MHz 45,440 MHz 500.000 kHz 6.98873 GHz -41.89 dBm -15.23d8 |
45.440 MHz 68.160 MHz | 500.000 kHz | 7.03301 GHz -60.08 dBm X |
68.160 MHz 100.000 MHz 500.000 kHz 7.04543 GHz -59.93 dBm . E |
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Sporton International Inc. (KunShan)
TEL : 86-755-8637-9589
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G

11BE4AOMIMO_Ant1_7085

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.37 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBf=2¢
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-80 d
CF 7.085 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -7.80 dBm RBW 500.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
~100.000 MHz ~67.080 MHz | 500.000 kKHz 7.01087 GHz -59.16 dBm 51.36 dB 11.36 dB
-67.080 MHz -44.720 MHz | 500.000 kHz 7.01809 GHz -59.57 dBm | -51.77 d8 -11.86 dB |
-44.720 MHz -23.360 MHz | 500.000 kHz 7.06157 GHz -43.53 dém -35.73 d8 -15.70 dB
-23.360 MHz | -22.360 MHz | 500.000 kHz 7.06165 GHz_ -43.40 dBm |
.360 MHz 23,360 MHz | 500. kHz 7.10835 GHz .05 dem |
23.360 MHz 44,720 MHz | 500.000 kHz 7.10849 GHz -42.08 dBm 2 |
44.720 MHz 67.080 MHz | 500.000 kHz 7.15207 GHz -60.21 dBm -52.42dB | -12.42.dB |
67.080 MHz 100,000 MHz | 500.000 kHz 7.15473 GHz -59.99 dBm -52.19 dB -12.19 dB |
Nig
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11BE4OMIMO_Ant2_7085

Spectrum I

Ref Level 10.00 d8m

Offset 16.27 d&

Count 100/100

Mode Sweep

@ 1Rm View

Limit
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<50 dBm
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-70 dBm

-80 dei

CF 7.085 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask
Peak Power

-6.65 dBm

Standard: None

RBW 500.000 kHz ‘

Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

[ -100.000 MHz | -67.680 MHz | 500.000 kHz 7.01331GHz | -59.60 dBm | -53.05d8 __ -13.05d8
-67.680 MHz -45,120 MHz 500.000 kHz 7.01737 GHz -59.99 dBm | -53.35 dB -13.37.d8 |
-45.120 MHz -23.560 MHz | 500.000 kHz 7.06139 GHz -42.51 dém -35.87 d& -15.85 dB

| 23560MHz | -22.560 MHz | 500.000 kHz 7.06145 GHz -42.98 dBm 36.34d8 1654 d8 |
22.560 MHz 23,560 MHz 500.000 kHz 7.10855 GHz -41.14 dBm -34.49 dB8 -14.69 dB |
23.560 MHz 45,120 MHz 500.000 kHz 7.10865 GHz -40.93 dBm -34.28 dB -14.25d8 |
45.120 MHz 67.680 MHz | 500.000 kHz | 7.15267 GHz -60.66 dBm -54.02 dB& |
67.680 MHz 100.000 MHz 500.000 kHz 7.15329 GHz -60.38 dBm 3.73 dB |
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Sporton International Inc. (KunShan)
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G

11BESOMIMO_Ant1_5985

Spectrum

(E)

Ref Level 10.00 d8m
Count 100/100

Offset 16.21 d&

Mode Sweep

@ 1Rm View

Limit ¢heck PA

0 dBf=2¢

-10 dBém
I

-20 dei
-30 d8

-40 d

<50 dBm

-60 dB

-70 dB

-80 d

CF 5.985 GHz

10001 pts

Spectrum Emission Mask

Peak Power -4.56 dBm

Standard: None

Span 400.0 MHz

RBW 1.000 MHz ‘

Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

[ -200.000 MHz _ -133.680 MHz | 1.000 MHz 5.84798 GHz 54.70 dBm 50.52d8 10.22d8
-133.680 MHz -89.120 MHz | 1.000 MHz 5.85134 GHz -54.84 dBm | -50.27 dB -10.28 dB |

-89.120 MHz -45.560 MHz 1.000 MHz 5.93942 GHz -41.07 dBm -36.50 dB -16.50 dB
45560 MHz | -44.560 MHz | 1.000 MHz 593046 GHz | -41.22 dam 1
44.560 MHz 45,560 MHz 1.000 MHz 6.03054 GHz -40.53 dBm |
45.560 MHz 89,120 MHz 1.000 MHz 6.03066 GHz -40.43 dBm ) |
89.120 MHz 133.680 MHz 1.000 MHz 6.11862 GHz -55.82 dBm -51.26dB | -11.27 dB |
133.680 MHz 200,000 MHz 1.000 MHz 6.12006 GHz -55.81 dBm -51.24 d8 -11.24 dB |

w
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11BESOMIMO_Ant2_5985

Spectrum I
Ref Level 10.00 dBm Offset 16.12 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBRM<28!
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-10 dBm — -
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=50 dBm
-60 dB
-70 dBm
-80 dei
CF 5.985 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -3.05dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -200.000 MHz | -132.060 MHz | 1.000 MHz 584698 GHz 54.094dBm | -51.89dB | -11.89dB
-132.960 MHz -88.640 MHz 1.000 MHz 5.85206 GHz -55.00 dBm | -51.95 dB -1195d8 |
-88.640 MHz -45,320 MHz 1.000 MHz 5.93966 GHz -38.60 dBm -35.55 dB -15.55 dB
| -45.320 MHz -44.320 MHz 1.000 MHz 5.93970 GHz -38.53 dBm ds. -15.88dB |
44.320 MHz 45.320 MHz 1.000 MHz 6.03030 GHz -38.51 dBm -35.46 dB -15.86 dB |
45.320 MHz 88.640 MHz 1.000 MHz 6.03034 GHz -38.40 dBm -35.35 d& -15.34 dB |
88.640 MHz 132.960 MHz | 1.000 MHz | 6.11786 GHz -56.08 dBm -53.03 d8 |
132,960 MHz 200.000 MHz 1.000 MHz 6.11830 GHz -55.94 dBm 2.89 dB |
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Sporton International Inc. (KunShan)
TEL : 86-755-8637-9589
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G

11BESOMIMO_Ant1_6145

Spectrum

(E)

Ref Level 10.00 d8m
Count 100/100

Offset 16.59 d&

Mode Sweep

@ 1Rm View

Limit ¢heck
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CF 6.145 GHz

10001 pts

Spectrum Emission Mask
Peak Power -5.55

Standard: None

Span 400.0 MHz

dBm RBW 1.000 MHz ‘

Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit

[ -200.000 MHz _ -137.760 MHz | 1.000 MHz 5.00690 GHz 54.61 dBm ~40.06 dB 0.06 dB
-137.760 MHz -91.840 MHz | 1.000 MHz 6.00738 GHz -54.97 dBm | -49.41 dB -9.45dB |

-91,840 MHz -46,920 MHz 1.000 MHz 6.05414 GHz -49.05 dBm -43.50 dB -15.68 dB
46920 MHz | -45.920MHz | 1.000 MHz £.09810GHz 4197 dem 1
45.920 MHz 6,920 MHz 1.000 MHz 6.19190 GHz -42.14 dBm |
46,920 MHz 91,840 MHz 1.000 MHz 6.19194 GHz -42.11 dBm |
91.840 MHz 137.760 MHz 1.000 MHz 6.28270 GHz -55.29 dBm | |
137.760 MHz 200,000 MHz 1.000 MHz 6.28390 GHz -55.20 dBm -49.64 dB |
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11BESOMIMO_Ant2_6145

Spectrum I

Ref Level 10.00 d8m
Count 100/100

Offset 16.52 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

PABS
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-10 dBm

-20 dei

-30 de

-40 dBm

=50 dem

-60 dB
-70 dBm
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CF 6.145 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask
Peak Power -3.08

Standard: None

dBm RBW 1.000 MHz ‘

Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

~-200.000 MHz | -133.440 MHz | 1.000 MHz 6.01002 GHz | -54.37 dém | -51.09dB | -11.29dB |
-133.440 MHz -88.960 MHz 1.000 MHz 6.01170 GHz -54.82 dBm | -51.74 dB -11,78 d8 |

-88.960 MHz -45,480 MHz 1.000 MHz 6.09946 GHz -38.42 dém -35.33 d8 -15.32 dB
45480 MHz  -44.480 MHz | 1.000 MHz 6.00954 GHz -38.44 dBm 5dB | -15.75d8 |
44.480 MHz 45,480 MHz 1.000 MHz 6.19046 GHz -38.79 dBm -35.71dB -16.11dB |
45.480 MHz 88,960 MHz 1.000 MHz 6.19050 GHz -38.79 dBm -35.70 dB -15.70 dB |
88.960 MHz 133.440 MHz | 1.000 MHz | 6.27834 GHz -55.71 dBm -52.63 dB |
133.440 MHz 200.000 MHz 1.000 MHz 6.27850 GHz -55.57 dBm 2.49 dB |
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Sporton International Inc. (KunShan)
TEL : 86-755-8637-9589
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G

11BESOMIMO_Ant1_6385

Spectrum

(E)

Count 100/100

Ref Level 10.00 d8m

Offset 16.63 d&

Mode Sweep

@ 1Rm View

Limit ¢heck
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-80 d

CF 6.385 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -5.46 dBm RBW 1.000 MHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit

[ -200.000 MHz _ -135.600 MHz | 1.000 MHz 5.24374 GHz 55.63 dBm 50.17d8 10.17 8
-135.600 MHz -90.400 MHz | 1.000 MHz 6.24966 GHz -55.88 dBm | -50.42 dB -10.49 dB |

-90.400 MHz -46.200 MHz 1.000 MHz 6.33878 GHz -42.42 dBm -36.96 dB -16.96 dB
-46.200MHz | -45.200MHz | 1.000 MHz 6.33882 GHz -42.37 dBm -36.91d8 |
45.200 MHz 6,200 MHz 1.000 MHz 6.43118 GHz -41.99 dBm .53 dB |
46,200 MHz 90,400 MHz 1.000 MHz 6.43122 GHz -41.77 dBm -36.31 dB |
90.400 MHz 135.600 MHz 1.000 MHz 6.52038 GHz -55.28 dBm -49.83dB | |
135.600 MHz 200,000 MHz 1.000 MHz 6.56006 GHz -55.14 dBm -49.68 dB |

2ig

11BESOMIMO_Ant2_6385

Spectrum I

Ref Level 10.00 dBm Offset 16.64 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBRM<28!
J 1
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=50 dBm
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-70 dBm
-80 dei
CF 6.385 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -3.24 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -200.000 MHz | -133.020 MHz | 1.000 MHz 6.24950 GHz S5.00dBm | -51.85dB | -11.85dB
-133.920 MHz -89.280 MHz 1.000 MHz 6.25126 GHz -55.22 dBm | -51.98 dB -12.02d8 |
-89.280 MHz -45.640 MHz 1.000 MHz 6.33934 GHz -38.56 dBm -35.32 dB -15.32 dB
-45.640 MHz -44.640 MHz 1.000 MHz 6.33938 GHz -38.70 dBm -35.46 dB -15.86 dB |
44.640 MHz 45.640 MHz 1.000 MHz 6.43062 GHz -39.63 dBm -36.39 dB -16.79.dB |
45.640 MHz 89.280 MHz 1.000 MHz 6.43090 GHz -39.49 dBm -36.25 dB -16.20 dB |
89.280 MHz 133.920 MHz | 1.000 MHz | 6.51890 GHz -55.44 dBm -52.21 dB |
133,920 MHz 200.000 MHz 1.000 MHz 6.51906 GHz -55.37 dBm 2.14 dB |
-~

Sporton International Inc. (KunShan)
TEL : 86-755-8637-9589
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G

11BESOMIMO_Ant1_6465

Sy

trum
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Count 100/100

Ref Level 10.00 d8m

Offset 16.32 d&

Mode Sweep

@ 1Rm View
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CF 6.465 GHz

10001 pts

Spectrum Emission Mask
Peak Power

-5.87 dBm

Standard: None

Span 400.0 MHz

RBW 1.000 MHz ‘

Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit

[ -200.000 MHz _ -134.160 MHz | 1.000 MHz 5.33078 GHz 56.78 dBm 50.91d8 1091 d8
-134.160 MHz -89.440 MHz | 1.000 MHz 6.33102 GHz -56.83 dBm | -50.96 dB -11.01d8 |

-89.440 MH2 -45,720 MHz 1.000 MHz 6.41898 GHz -43.48 dBm -37.61 d8 -17.55 dB
-45.720MHz | -44.720 MHz | 1.000 MHz 6.41930 GHz -43.56 dBm 37.69d8 | -18.00dB |
44.720 MHz 45,720 MHz 1.000 MHz 6.51070 GHz -42.05 dBm .18 dB -16.58 dB |
45.720 MHz 89,440 MHz 1.000 MHz 6.51078 GHz -41.86 dBm -35.99 dB -15.97 d8 |
89.440 MHz 134.160 MHz 1.000 MHz 6.59914 GHz -56.15 dBm -50.28 dB | -10.29 dB |
134.160 MHz 200.000 MHz 1.000 MHz 6.60302 GHz -55.94 dBm -50.07 d8 -10.07 dB |
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11BESOMIMO_Ant2_6465

Spectrum I
Ref Level 10.00 dém Offset 16.30 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBRM<28!
|
-10 dBm f
-20 dei /
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-50 dBm ]
-60 dB
-70 dBm
-80 dei
CF 6.465 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -3.66 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -200.000 MHz | -133.680 MHz | 1.000 MHz 6.32086 GHz 5460dBm | -51.03dB | -11.03dB
-133.680 MHz -89.120 MHz 1.000 MHz 6.33170 GHz -54.71 dBm | -51.06 dB -11.16 dB |
-89.120 MHz -45.560 MHz 1.000 MHz 6.37778 GHz -45.25 dBém -41.59 dB -13.94 dB
-45.560 MHz -44.560 MHz 1.000 MHz 6.41946 GHz -38.74 dBm -15.48dp |
44.560 MHz 45.560 MHz 1.000 MHz 6.51054 GHz -39.28 dBm -16.02.dB |
45.560 MHz 89.120 MHz 1.000 MHz 6.51066 GHz -39.07 dBm -15.40 dB |
89.120 MHz | 133.680 MHz | 1.000 MHz | 6.59830 GHz -55.21 dBm |
133,680 MHz 200.000 MHz 1.000 MHz 6.60070 GHz -55.11 dBm . R |
— r
1.0CT.2022 21:45:44

Sporton International Inc. (KunShan)
TEL : 86-755-8637-9589
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G

11BES8OMIMO_Ant1_6545

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.43 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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-80 d
CF 6.545 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -6.16 dBm RBW 1.000 MHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
~200.000 MHz | -134.640 MHZ 1.000 MHz 6.40246 GHz 56.10 dBm ~49.95 db 9.95 db
-134.640 MHz -89.760 MHz | 1.000 MHz 6.41038 GHz -56.26 dBm | -50.11 dB -10.11dB |
-89.760 MHz -45,880 MHz 1.000 MHz 6.49910 GHz -42.59 dém -36.43 d& -16.43 dB
-45.880 MHz | -44.880 MHz 1.000 MHz 6.49914 GHz_ -43.28 dBm -37.12.d8 |
44.880 MHz 45.880 MHz 1.000 MHz 6.59086 GHz .22 dem 7.06 dB |
45.880 MHz 89.760 MHz 1.000 MHz 6.59090 GHz -43.07 dBm -36.92 d& |
89.760 MHz 134.640 MHz 1.000 MHz 6.67962 GHz -55.99 dBm -49.83dB | |
134.640 MHz 200.000 MHz 1.000 MHz 6.73998 GHz -55.72 dBm -49.56 dB |

11BESOMIMO_Ant2_6545

Spectrum I
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Ref Level 10.00 dBm Offset 16.38 dB Mode Sweep

Count 100/100

@ 1Rm View
Limit ¢heck PABS
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CF 6.545 GHz 10001 pts Span 400.0 MHz

Spectrum Emission Mask Standard: None |

Peak Power -3.32 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -200.000 MHz | -132.000 MHz | 1.000 MHz 6.41274 GHz _ 54.57dBm | -51.25dB | -11.25d8
-132.000 MHz -88.000 MHz 1.000 MHz 6.41302 GHz -54.65 dBm | -51.33 dB -11,33d8 |
-88.000 MHz -45.000 MHz 1.000 MHz 6.49998 GHz -37.98 dBm -34.66 dB -14.65 dB
-45.000 MHz -44.000 MHz 1.000 MHz 6.50002 GHz 25 dém -34.93 dB -15.33 dB 7‘
44.000 MHz 45.000 MHz 1.000 MHz 6.58998 GHz -38.97 dBm -35.65 dB -16.05dB |
45.000 MHz 88.000 MHz 1.000 MHz 6.59006 GHz -38.53 dBm -35.21 d8 -15.20 dB |
88.000 MHz 132.000 MHz | 1.000 MHz | 6.67690 GHz -55.39 dBm -52.07 d& |
132,000 MHz 200.000 MHz 1.000 MHz 6.67734 GHz -55.32 dBm 2,00 dB |
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Sporton International Inc. (KunShan)
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G

11BESOMIMO_Antl_6625

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.22 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -5.53 dBm RBW 1.000 MHz
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
~200.000 MHz | -134.160 MHzZ 1.000 MHz 6.48954 GHz 56.03 dBm ~50.51 dB 10,51 dB_
-134.160 MHz -89.440 MHz | 1.000 MHz 6.49090 GHz -56.17 dBm | -50.64 dB -10.66 dB |
-89.440 MHz -45.720 MHz 1.000 MHz 6.57906 GHz -42.25 dém -36.73 d& -16.69 dB
-45.720 MHz | -44.720 MHz 1.000 MHz 6.57930 GHz -42.38 dBm 1
44.720 MHz 45.720 MHz 1.000 MHz 6.67070 GHz -42.20 dBm |
45.720 MHz 89.440 MHz 1.000 MHz 6.67086 GHz -42,12 dBm |
89.440 MHz 134.160 MHz 1.000 MHz 6.75914 GHz -55.81 dBm | -10.29.dB |
134.160 MHz 200.000 MHz 1.000 MHz 6.76322 GHz -55.72 dBm -50.19 dB -10.19 dB |
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Spectrum I
Ref Level 10.00 dBm Offset 16.14 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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-80 dei
CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -3.28 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
~ -200.000 MHz | -131.760 MHz | 1.000 MHz 6.49208 GHz 53.77dBm | -50.49dB | -10.49dB
-131.760 MHz -87.840 MHz 1.000 MHz 6.49326 GHz -53.77 dBm | -50.49 dB -10.50 dB |
-87.840 MHz -44.920 MHz 1.000 MHz 6.53786 GHz -44.90 dBm -41.63 dB -13.76 dB
-44.920 MHz -43.920 MHz 1.000 MHz 6.58010 GHz -37.80 dBm -34.52 dB -14.92dp |
43.920 MHz 44.920 MHz 1.000 MHz 6.66990 GHz -39.24 dBm -35.96 dB -16.36 dB |
44.920 MHz 87.840 MHz 1.000 MHz 6.67006 GHz -39.33 dBm -36.05 d& -16.02 dB |
87.840 MHz 131.760 MHz | 1.000 MHz | 6.75666 GHz -54.87 dBm -51.59 d8 |
131.760 MHz 200.000 MHz 1.000 MHz 6.75798 GHz -54.83 dBm 1.55 dB |
-~

Sporton International Inc. (KunShan)
TEL : 86-755-8637-9589
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G

11BESOMIMO_Ant1_6705

Spectrum

(E)

Ref Level 10.00 d8m
Count 100/100

Offset 16.62 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBf=2¢
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-10 dBém

-20 dei
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<50 dBm

-60 dB

-70 dB

-80 d

CF 6.705 GHz

10001 pts Span 400.0 MHz

Spectrum Emission Mask
Peak Power

Standard: None ‘

-5.37 dBm RBW 1.000 MHz

Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

[ -200.000 MHz _ -134.160 MHz | 1.000 MHz 5.56002 GHz 55.14 dBm 4077 d8 .77 d8
-134.160 MHz -89.440 MHz | 1.000 MHz 6.57090 GHz -55.29 dBm | -49.93 dB -9.94dB |

-89.440 MH2 -45,720 MHz 1.000 MHz 6.65898 GHz -41.47 dBm -36.10 dB -16.04 dB
-45.720MHz | -44.720 MHz | 1.000 MHz 6.65930 GHz -41.70 dBm 36.33d8 | -16.73dB |
44.720 MHz 45,720 MHz 1.000 MHz 6.75070 GHz -41.76 dBm .39 dB8 -16.79.dB |
45.720 MHz 89,440 MHz 1.000 MHz 6.75090 GHz -41.70 dBm -36.33 dB -16.30 dB |
89.440 MHz 134.160 MHz 1.000 MHz 6.83910 GHz -55.39 dBm -50.02dB | -10.03 dB |
134.160 MHz 200.000 MHz 1.000 MHz 6.89810 GHz -54.95 dBm -49.58 dB -9.58 dB |

w
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11BESOMIMO_Ant2_6705

Spectrum I

Ref Level 10.00 d8m
Count 100/100

Offset 16.47 d&

Mode Sweep

@ 1Rm View

Limit ¢heck
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0 dBR<28:

-10 dBm

-20 dei

-30 de

-40 dB

=50 dBm

-60 dB
-70 dBm

-80 dei

CF 6.705 GHz

10001 pts Span 400.0 MHz

Spectrum Emission Mask

Standard: None ‘

Peak Power -3.57 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

~—-200.000 MHz | -130.320 MHz | 1.000 MHz 6.57382 GHz | -53.64dem | -50.08dB __ -10.08 dB |
-130.320 MHz -86.880 MHz 1.000 MHz 6.57470 GHz -53.71 dBm | -50.14 dB -10.15dB |

-86.880 MHz -44.440 MHz 1.000 MHz 6.61870 GHz -44.55 dém -40.99 de -13.10 dB
-44.440 MHz -43.440 MHz 1.000 MHz 6.66058 GHz -37.63 dBm -34.06 d8 -14.46 dB 7‘
43.440 MHz 44,440 MHz 1.000 MHz 6.74942 GHz -39.11 dBm -35.54 dB -15.95dB |
44,440 MHz 86,880 MHz 1.000 MHz 6.74958 GHz -39.15 dBm -35.58 dB -15.55dB |
86.880 MHz 130.320 MHz | 1.000 MHz | 6.83530 GHz -55.09 dBm -51.53 dB& |
130.320 MHz 200.000 MHz 1.000 MHz 6.83722 GHz -54.83 dBm 1.26 dB |

w7

Sporton International Inc. (KunShan)
TEL : 86-755-8637-9589
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G

11BESOMIMO_Ant1_6785

(E)

Spectrum
Ref Level 10.00 dBm Offset 16.64 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBf=2¢
-10 dBm f T
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-50 de —
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-70 dB
-80 d
CF 6.785 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -5.26 dBm RBW 1.000 MHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
~200.000 MHz | -135.120 MHzZ 1.000 MHz 6.64914 GHz 54.62 dBm ~49.56 dB 9.56 dB_
-135.120 MHz -90.080 MHz | 1.000 MHz 6.64990 GHz -54.94 dBm | -49.68 dB -9.68dB |
-90.080 MHz -46.040 MHz 1.000 MHz 6.73870 GHz -41.34 dBm -36.08 d& -16.03 dB
-46.040 MHz | -45.040 MHz 1.000 MHz 6.73898 GHz_ -41.66 dBm -36.39 dB -16.79dB |
45.040 MHz .040 MHz 1.000 MHz 6.83102 GHz -41.75 dBm .49 dB -16.89 dB |
46.040 MHz 90.080 MHz 1.000 MHz 6.83114 GHz -41.41 dBm -36.14 d& -16.13 dB |
90.080 MHz 135.120 MHz 1.000 MHz 6.91998 GHz -54.77 dBm -49.51dB | -9.55dB |
135.120 MHz 200.000 MHz 1.000 MHz 6.92106 GHz -54.56 dBm -49.29 dB -9.29 dB |
Nig

[

11BESOMIMO_Ant2_6785

Spectrum I
Ref Level 10.00 dBm Offset 16.54 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBRM<28!
-10 dBm T[ [I
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-60 dB
-70 dBm
-80 dei
CF 6.785 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -3.94 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -200.000 MHz | -132.240 MHz | 1.000 MHz 6.65162 GHz 54.28dBm | -50.34dB | -10.34dB_
-132.240 MHz -88.160 MHz 1.000 MHz 6.65278 GHz -54.33 dBm | -50.39 dB -10.40 dB |
-88.160 MHz -45.080 MHz 1.000 MHz 6.69710 GHz -46.19 dBm -42.26 dB -14.30 dB
-45.080 MHz -44.080 MHz 1.000 MHz 6.73994 GHz -39.46 dBm db. -15.92dp |
44.080 MHz 45.080 MHz 1.000 MHz 6.83006 GHz -39.55 dBm -35.62 dB -16.02.dB |
45.080 MHz 88.160 MHz 1.000 MHz 6.83030 GHz -39.69 dBm -35.75 d& -15.71dB |
88.160 MHz 132.240 MHz | 1.000 MHz | 6.91666 GHz -54.82 dBm -50.89 dB |
132,240 MHz 200.000 MHz 1.000 MHz 6.91962 GHz -54.89 dBm 0.95 dB |
-~

Sporton International Inc. (KunShan)
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID: 2AFZZ133G

Page Number 1 A2-250 of 266



SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G

11BES8OMIMO_Ant1_6865

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.53 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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-10 dBm f :
-20 d l l
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=50 dem
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-70 dB
-80 d
CF 6.865 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -5.29 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
~200.000 MHz | -134.880 MHz 1.000 MHz 6.72978 GHz 55.01 dBm 49.72 dB 7208
-134.880 MHz -89.920 MHz | 1.000 MHz 6.73034 GHz -55.20 dBm | -49.91 dB

-89.920 MHz -45.960 MHz 1.000 MHz 6.77766 GHz -48.26 dBm -42.97 d&

-45.960 MHz | -44.960 MHz 1.000 MHz 6.81906 GHz_ -41.60 dBm |
44.960 MHz 960 MHz 1.000 MHz 6.91094 GHz -41.92 dBm |
45.960 MHz 89.920 MHz 1.000 MHz 6.91118 GHz -41.49 dBm . |
89.920 MHz 134.880 MHz 1.000 MHz 6.99926 GHz -55.15 dBm -49.86 dB | -10.03d8 |

134,880 MHz 200.000 MHz 1.000 MHz 7.00794 GHz -56.40 dBm -51.11 dB -11.11d8 |
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11BESOMIMO_Ant2_6865

Spectrum I

Count 100/100

Ref Level 10.00 d8m

Offset 16.42 d&

Mode Sweep

@ 1Rm View

Limit ¢heck
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=50 dBm
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-70 dBm

-80 dei

CF 6.865 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -3.19 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

—-200.000 MHz | -131,520 MHz | 1.000 MHz 6.73346 GHz | -54.00dém | -50.00dB ___ -10.90 dB |
-131.520 MHz -87.680 MHz 1.000 MHz 6.73362 GHz -54.21 dBm | -51.02 dB -11.06 dB |

-87.680 MHz -44.840 MHz 1.000 MHz 6.79242 GHz -43.15 dém -39.96 d& -14.78 dB
-44.840 MHz -43.840 MHz 1.000 MHz 6.82018 GHz -38.61 dBm -15.83 dB 7‘
43.840 MHz 44,840 MHz 1.000 MHz 6.90982 GHz -38.46 dBm -15.68 dB |
44,840 MHz 87,680 MHz 1.000 MHz 6.90990 GHz -38.40 dBm -15.20 dB |
87.680 MHz | 131,520 MHz | 1.000 MHz | 6.99642 GHz -55.01 dBm |
131.520 MHz 200.000 MHz 1.000 MHz 7.00722 GHz -56.22 dBm f J |

— r
11.0CT.2022

Sporton International Inc. (KunShan)
TEL : 86-755-8637-9589
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G

11BESOMIMO_Ant1_6945

Spectrum

(E)

Ref Level 10.00 d8m
Count 100/100

Offset 16.53 d&

Mode Sweep

@ 1Rm View
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10001 pts

Span 400.0 MHz

Spectrum Emission Mask
Peak Power

-5.61 dBm

Standard: None

RBW 1.000 MHz

Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit

[ -200.000 MHz _ -133.200 MHz | 1.000 MHz 5.80630 GHz 55.07 dBm 40.46 dB 0.46 0B
-133.200 MHz -88.800 MHz | 1.000 MHz 6.81182 GHz -55.23 dBm | -49.62 dB -9.62dB |

-88,800 MHz -45,400 MHz 1.000 MHz 6.89958 GHz -41.29 dBm -35.69 dB -15.68 dB
-45.400MHz | -44.400 MHz | 1.000 MHz 6.80962 GHz -41.25 dBm 1
44.400 MHz 45,400 MHz 1.000 MHz 6.99038 GHz -42.42 dBm |
45.400 MHz 88,800 MHz 1.000 MHz 6.99046 GHz -42.08 dBm K |
88.800 MHz 133.200 MHz 1.000 MHz 7.07802 GHz -56.79 dBm -51.18dB | -11.23dB |
133.200 MHz 200.000 MHz 1.000 MHz 7.07878 GHz -56.66 dBm -51.05 d8 -11.05dB |

w
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11BESOMIMO_Ant2_6945

Spectrum I

Ref Level 10.00 dBm Offset 16.45 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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-80 dei
CF 6.945 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -3.56 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -200.000 MHz | -131.520 MHz | 1.000 MHz 6.81114 GHz _ S467dBm | -51.11dB | -11.11dB
-131.520 MHz -87.680 MHz 1.000 MHz 6.81362 GHz -54.78 dBm | -51.21d8 -11.25d8 |
-87.680 MHz -44.840 MHz 1.000 MHz 6.85754 GHz -46.33 dBm -42.77 dB -14.81 dB
-44.840 MHz -43.840 MHz 1.000 MHz 6.90018 GHz -38.97 dBm -35.41 dB -15.81dp |
43.840 MHz 44.840 MHz 1.000 MHz 6.98982 GHz -40.36 dBm -36.80 dB -17.20dB |
44.840 MHz 87.680 MHz 1.000 MHz 6.98994 GHz -40.15 dBm -36.59 d& -16.57 dB |
87.680 MHz 131.520 MHz | 1.000 MHz | 7.07606 GHz -56.85 dBm -53.29 d8 |
131,520 MHz 200.000 MHz 1.000 MHz 7.07682 GHz -56.90 dBm 3.33 dB |
-~
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TEL : 86-755-8637-9589
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G

11BES8OMIMO_Ant1_7025

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.61 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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=50 dem
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-80 d
CF 7.025 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -5.03 dBm RBW 1.000 MHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
~200.000 MHz | -134.880 MHz 1.000 MHz 6.88802 GHz 54.12 dBm ~49.09 dB .09 dB
-134.880 MHz -89.920 MHz | 1.000 MHz 6.89030 GHz -54.16 dBm | -49.14 dB

-89.920 MHz -45.960 MHz 1.000 MHz 6.93634 GHz -46.36 dBm -41.33 d&

-45.960 MHz | -44,960 MHz 1.000 MHz 6.97906 GHz -40.50 dBm 1
44.960 MHz 45.960 MHz 1.000 MHz 7.07094 GHz -42.07 dBm |
45.960 MHz 89.920 MHz 1.000 MHz 7.07098 GHz -41.55 dBm B |
89.920 MHz 134.880 MHz 1.000 MHz 7.15974 GHz -56.76 dBm -51.73dB | -11.77.d8B |

134,880 MHz 200.000 MHz 1.000 MHz 7.16038 GHz -56.53 dBm -51.50 d8 -11,50 dB |
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Spectrum I
Ref Level 10.00 dBm Offset 16.52 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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-70 dBm
-80 dei
CF 7.025 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -3.74 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -200.000 MHz | -130.800 MHz | 1.000 MHz 6.89410 GHz _ 53.83dBm | -50.09dB | -10.09dB
-130.800 MHz -87.200 MHz 1.000 MHz 6.89438 GHz -53.85 dBm | -50.11 dB -10.16 dB |
-87.200 MHz -44.600 MHz 1.000 MHz 6.98038 GHz -38.42 dBm -34.68 dB -14.68 dB
-44.600 MHz -43.600 MHz 1.000 MHz 6.98042 GHz -38.51 dBm -34.77 dB -15.17 dB 7‘
43.600 MHz 44.600 MHz 1.000 MHz 7.06958 GHz -38.98 dBm -35.24 dB -15.64 dB |
44.600 MHz 87.200 MHz 1.000 MHz 7.06966 GHz -38.66 dBm -34.92 d& -14.91dB |
87.200 MHz 130.800 MHz | 1.000 MHz | 7.15522 GHz -56.81 dBm -53.07 d8 |
130,800 MHz 200.000 MHz 1.000 MHz 7.15794 GHz -56.83 dBm 3.09 dB | |
— r
11.0CT.2022

Sporton International Inc. (KunShan)
TEL : 86-755-8637-9589
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samran s, FCC RF Test Report Report No. : FR291702G

11BE160MIMO_Antl_6025

Spectrum I l:gz
Ref Level 10.00 dBm Offset 16.06 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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-80 d
CF 6.025 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -2.89 dBm RBW 2.000 MHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
~400.000 MHz | -263.520 MHZ 2.000 MHZ 5.76104 GHz 51.16 dBm ~48.27 dB 8.27 dB
-263.520 MHz -175.680 MHz | 2.000 MHz 5.76152 GHz -51.27 dBm | -48.38 dB -8.38dB |
-175.680 MHz -88,840 MHz 2,000 MHz 5.85032 GHz -44.67 dém -41.78 d& -13.87 dB
-88.840 MHz | -87.840 MHz 2.000 MHz 5.93620 GHz_ -39.18 dBm -36.29 dB |
87.840 MHz 88.840 MHz 2.000 MHz 6.11380 GHz -37.60 dBm 4.71 dB |
88.840 MHz 175.680 MHz 2.000 MHz 6.19016 GHz -41.96 dBm -39.07 d& |
175.680 MHz 263.520 MHz 2.000 MHz 6.28840 GHz -52.28 dBm -49.39.dB | |
263.520 MHz 400.000 MHz 2.000 MHz 6.29000 GHz -52.24 dBm -49.35 dB |

11BE160MIMO_Ant2_6025

Spectrum I
Ref Level 10.00 dBm Offset 15.95 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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-10 dem .l
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-70 dBm
-80 dei
CF 6.025 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -1.39 dBm RBW 2.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -400.000 MHz | -261.120 MHz | 2.000 MHz 5.76064 GHz S0.55dBm | -49.16 dB | 0.16 dB
-261.120 MHz -174.080 MHz 2.000 MHz 5.76400 GHz -50.82 dBm | -49.43 dB
-174.080 MHz -88.040 MHz 2.000 MHz 5.86120 GHz -42.07 dBm -40.67 dB
| -88.040 MHz -87.040 MHz 2.000 MH2 5.93700 GHz 92 dBm -34.53 dB 1
87.040 MHz 88.040 MHz 2.000 MHz 6.11300 GHz -35.87 dBm -34.48 dB |
88.040 MHz 174,080 MHz 2.000 MHz 6.18231 GHz -38.95 dém -37.56 d& |
174.080 MHz 261.120 MHz | 2.000 MHz | 6.22088 GHz -43.70 dBm -42.31 dB |
261.120 MHz 400.000 MHz 2.000 MHz 6.29624 GHz -52.84 dBm 1.44 dB |

Sporton International Inc. (KunShan) Page Number 1 A2-254 of 266
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G

11BE160MIMO_Antl_6185
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Spectrum
Ref Level 10.00 dBm Offset 16.40 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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-80 d
CF 6.185 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -2.81dBm RBW 2.000 MHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
~400.000 MHz |__-264.000 MHZ 2.000 MHZ 5.92064 GHz 51.29 dBm ~48.48 dB 8.48 dB_
-264.000 MHz -176.000 MHz | 2.000 MHz 5.92144 GHz -51.35 dBm | -48.54 dB -8.60dB |
-176.000 MHz -89,000 MHz 2,000 MHz 6.01120 GHz -42.51 dém -39.70 d& -11,90 dB
-89.000 MHz | -88.000 MHz 2.000 MHz 6.09604 GHz_ -37.47 dBm |
88.000 MHz 89.000 MHz 2.000 MHz 6.27396 GHz .82 dem |
89.000 MHz 176.000 MHz 2.000 MHz 6.34839 GHz -41.14 dBm |
176.000 MHz 264.000 MHz 2.000 MHz 6.44896 GHz -52.04 dBm | |
264.000 MHz 400.000 MHz 2.000 MHz 6.45720 GHz -51.88 dBm -49.07 dB |
Nig
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Spectrum I
Ref Level 10.00 dBm Offset 16.37 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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CF 6.185 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -0.80 dBm RBW 2.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -400.000 MHz | -263.040 MHz | 2.000 MHz 5.02152 GHz 49.08dBm | -48.28dB 828 dB
-263.040 MHz -175.360 MHz 2.000 MHz 5.92200 GHz -49.07 dBm | -48.27 dB -8.28dB |
-175.360 MHz -88.680 MHz 2.000 MHz 6.02097 GHz -39.65 dém -38.85 dB -11.90 dB
| -88.680 MHz -87.680 MHz 2.000 MH2 6.09636 GHz -34.66 dBm -33.87 dB -14.70dp |
87.680 MHz 88.680 MHz 2.000 MHz 6.27364 GHz -33.49 dBm -32.69 dB -13.53dB |
88.680 MHz 175.360 MHz 2.000 MHz 6.33983 GHz -36.56 dBm -35.76 d& -9.66 dB |
175.360 MHz 263.040 MHz | 2.000 MHz | 6.37824 GHz -41.47 dBm -40.68 dB |
263.040 MHz 400.000 MHz 2.000 MHz 6.45504 GHz -52.28 dBm 1.49 dB |
-~

Sporton International Inc. (KunShan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G

11BE160MIMO_Ant1_6345

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.28 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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CF 6.345 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -3.47 dBm RBW 2.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
~400.000 MHz | -265.440 MHZ 2.000 MHZ 6.07608 GHz 52.36 dBm ~48.89 db .89 dB
-265.440 MHz -176.960 MHz | 2.000 MHz 6.08032 GHz -52.57 dBm | -49.10 dB -9.21dB |
-176.960 MHz -89,480 MHz 2,000 MHz 6.18937 GHz -43.29 dém -39.82 d& -13.77 dB
-89.480 MHz | -88.480 MHz 2.000 MHz 6.25556 GHz_ -39.42 dBm -35.95 dB -16.78dB |
88.480 MHz 89.480 MHz 2.000 MHz 6.43444 GHz .63 dem .17 dB -16.00 dB |
89.480 MHz 176.960 MHz 2.000 MHz 6.50143 GHz -42,10 dBm -38.64 dB -12.51dB |
176.960 MHz 265.440 MHz 2.000 MHz 6.61032 GHz -52.48 dBm -49.02 dB | -9.03dB |
265.440 MHz 400.000 MHz 2.000 MHz 6.61128 GHz -52.36 dBm -48.89 dB -8.89 dB |
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Spectrum I
Ref Level 10.00 dBm Offset 16.23 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBRM<28!
e e
-10 dBm
-20 d8 / —==—
30 dB /‘ . -
-40 di
-50.d =
-60 dB
-70 dBm
-80 dei
CF 6.345 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -1.33 dBm RBW 2.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -400.000 MHz | -256.800 MHz | 2.000 MHz 6.08792 GHz 48.02dBm | -47.50dB | 7
-256.800 MHz -171.200 MHz 2.000 MHz 6.08840 GHz -49.11 dBm | -47.78 dB
-171.200 MHz -86.600 MHz 2.000 MHz 6.17712 GHz -40.22 dBm -38.89 dB
| -86.600 MHz -85.600 MHz 2.000 MH2 6.25844 GHz -34.78 dBm -33.45 dB 1
85.600 MHz 86.600 MHz 2.000 MHz 6.43156 GHz -34.87 dBm -33.54 dB |
86.600 MHz 171,200 MHz 2.000 MHz 6.51208 GHz -39.66 dBm -38.33 d8 |
171.200 MHz 256.800 MHz | 2.000 MHz | 6.60128 GHz -51.95 dBm -50.62 dB |
256,800 MHz 400.000 MHz 2.000 MHz 6.60808 GHz -51.86 dBm 0.53 dB |
-~
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samran s, FCC RF Test Report Report No. : FR291702G

11BE160MIMO_Antl_6505
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Ref Level 10.00 dBm Offset 16.29 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBf=2¢

-10 dBém [
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-30 de ‘ ‘\
-40d —

-50 dem
-60 dB
-70 dB
-80 d
CF 6.505 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -3.97 dBm RBW 2.000 MHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
~400.000 MHz | -265.920 MHz 2.000 MHz 6.22928 GHz ~53.37 dBm 49.40 dB 5.40db
-265.920 MHz -177.280 MHz | 2.000 MHz 6.23952 GHz -53.50 dBm | -49.53 dB -9.59.dB |
-177.280 MHz -89,640 MHz 2,000 MHz 6.34393 GHz -47.01 dém -43.04 d& -16.52 dB
-89.640 MHz | -88.640 MHz 2.000 MHz 6.41540 GHz_ -41.79 dBm |
88.640 MHz 89.640 MHz 2.000 MHz 6.59460 GHz -40.23 dBm |
89.640 MHz 177.280 MHz 2.000 MHz 6.65255 GHz -43.97 dBm |
177.280 MHz 265.920 MHz 2.000 MHz 6.77072 GHz -53.00 dBm | |
265.920 MHz 400.000 MHz 2.000 MHz 6.77504 GHz -52.98 dBm -49.01 d8 |

11BE160MIMO_Ant2_6505

Spectrum I

Ref Level 10.00 dBm Offset 16.26 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBRM<28!
et e
-10 dBm ]Jr %
-20 dBy ——
30 dB T o = <]
-an d
-50 dBm—¢
-60 dB
-70 dBm
-80 dei
CF 6.505 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -1.47 dBm RBW 2.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -400.000 MHz |__-261.600 MHz | 2.000 MHz 6.24104 GHz _ 48.67dBm | -47.21dB | 7.
-261.600 MHz -174.400 MHz 2.000 MHz 6.24360 GHz -48.72 dBm | -47.25 dB
-174.400 MHz -88.200 MHz 2.000 MHz 6.34120 GHz -38.15 dBm -36.69 dB
| -88.200 MHz -87.200 MHz 2.000 MH2 6.41684 GHz -34.96 dBm -33.50 dB 1
87.200 MHz 88.200 MHz 2.000 MHz 6.59316 GHz -35.25 dBm -33.79 dB |
88,200 MHz 174,400 MHz 2.000 MHz 6.65607 GHz -38.74 dBm -37.28 d& |
174.400 MHz 261.600 MHz | 2.000 MHz | 6.76624 GHz -52.20 dBm -50.73 dB |
261.600 MHz 400,000 MHz 2.000 MHz 6.77280 GHz -52.08 dBm 0.61 dB |
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